. CLAD

PONT ELEVATEUR 1 COLONNE MOBILE 3T
1 COLUMN MOBILE POST LIFT 3T

4
o

Description Qty
Elements cadre inférieur / Bottom frame assembly

Elements colonne /Column components

Elements vérin / Hydraulic cylinder components

Elements chariot /Carriage components

Elements plateforme / Platform components

Elements bras arriére D / Right rear arm components

Elements bras arriere G / Left rear arm components

Axe articulé du support bras arriére / Rear arm support hinged axis
Elements bras avant / Front arm components 580-820

10 Boulon hexagonal M16x45 / Hexagon bolt M16x45

1 Rondelle plate @16 / Flat washer D16

12 Rondelle ressort @16 / Spring washer 16

13 |Bague de retenue @40 / Retaining ring &40

14 | Eléments station hydraulique / Hydraulic station components

15 Eléments boitier de controle / Control box components

16 | Chaine / Plate chain

17 Poignée de transport de la colonne / Oil pump for transport truck (single column)
18 | Axe de la pompe / Pump axis

19 Plague du boitier de contrbéle 1/ Control box mounting plate T

20 |Plague du boitier de contrdle 2 / Control box mounting plate 2

21 Vis 6 pans M6x10 / Hexagon socket screw with M6x10

22 | Goupille cylindrique 5x30 / Elastic cylindrical pin 5x30

23 | Tuyau hydraulique / Hydraulic hose

O N0~ W —

N N mmmmr\)r\)




. CLAD

PONT ELEVATEUR 1 COLONNE MOBILE 3T
1 COLUMN MOBILE POST LIFT 3T

Base

12
17 11/2 14

Z
)

Description Qty
Axe a goupille ronde / Round pin axle

Axe de roulement du cardan / Dial rod bearing axis

Porte rouleaux / Roller rack

Porte rouleaux / Roller rack

Elements connecteurs / Connector components

Roue nylon 80x60 / Nylon wheel 8Ox60

Roulement & billes / Deep groove ball bearing

Axe de la roue / Wheel axis

Barre de connexion / Connecting rod

10 |Axe de la barre de connexion / Connection rod axis

11 Joint / U joint

12 Piéce soudée du cardan / Dial rod assembly welding piece
13 Piéce soudée du cardan / Dial rod assembly welding piece
14 | Axe du cardan / Dial rod axis

15 Elements de la base / Bottom box Component (Version 1)
16 |Bague d'arrét @20 / Snap ring &20

17  |Bague d'arrét @16 /Snap ring 196

18 |Bague d'arrét @25 /Snap ring 925

19  |Roulement @16-20 /Bearing &16-20

20 | Goupille cylindrique 5x30 /elastic cylindrical pin 5x30

21 Vis de butée hexagonale M5x10 / Inner hexagon end setting screw M5x]10

OO0 [N O |0~ |WIN |

NGO R RN RN S N P G YO NCN O N I o I N NG S g PO NG




. CLAD

PONT ELEVATEUR 1 COLONNE MOBILE 3T
1 COLUMN MOBILE POST LIFT 3T

Colonne / Column

%
N° |Description Qty L
1 |Elements colonne / Column components 1
2 |Couvercle a visser / Welded cover assembly 1 119
3 |Elements tableau de sécurité / Safety board components 2 1 t~11
4 | Corniéres de sécurité / Safety claw limit angle iron 2
5 |Couvercle des électro-aimants / Electromagnet cap 2 | s
6 |Electro-aimant / Electromagnet 2 : 18 7
7 | Vis couvercle M6x10 / Socket cap screw M6x10 20 o
8 | Vis couvercle M8x10 /Socket cap screw M8x16 2
9 |Boulon hexagonal M10x25 / Hxagon bolt M10*25 7
10 |Boulon hexagonal M10x35 / Hexagon bolt M10*35 3
11 | Rondelle plate @10 / Flat washers 210 10
12 | Ecrou hexagonal M10 / Hexagon nut Mi10 4
13 | Tablier / Curtain 1
14 |Elemetns du support / Support components 1
15 | Tablette / Pallet 1
6 Vis 6 pans creuse M8x16 / 5 ’
Countersunk hexagon socket screw (flat head) M8*16
17 |Interrupteur fin de course / Limit switch 2

Support coulissant / Carriage assembly

N° |Description Qty i

. <
Element du support / The carriage components 1
1 | Support coulissant / Sliding table assembly 1
2 |Glissiére 2 /Slider 2 4
3 |Glissiere / Slider 8 . / I
S | |

o

AN \Y

é@




( PE 1000 )

CLAD

PONT ELEVATEUR 1 COLONNE MOBILE 3T
1 COLUMN MOBILE POST LIFT 3T

Vérin hydrauligue / Hydrauligue cylinder

Hexagon socket screw M8x16

N° |Description Qty
1 |Cylindre @75 / Cylinder 75 1
2 |Téte du cylindre @75/ Cylinder head ©75 1
3 | Tige du piston @45 / Piston rod &45 1
4 |Piston @75 / Piston &75 1
5 |Support charniére pignon / Sprocket hinge seat 1
6 |Bague d'arrét @25/ Snap ring 25 1
v Joints KO3-75x55x22.4 1

Combination seal KO3-75x55x22.4
8 | Joint torique @75x2.65 / O-ring &75x2.65 1
9 |Joint 45x55x7 / U-joint 45x55x7 2
10 |Bague anti-poussiére / Dustproof ring 1
11 |Roue a chaine / Chain wheel 1
12 |Roulement 4050 / Bearing 4050 1
13 | Arbre pignon / Sprocket shaft 1
14 | Plaque support / Axle block 1
15 Vis hexagonale M8x16 5

Plateforme / Plateform

Z
°

Description

Qty

Elements plateforme / Platform Components

Goupille de déverrouillage / Unlocking pin axle

Piéce dentelée / Tooth piece

Ressort déverrouillage / Unlock spring

Ressort déverrouillage 85 / Unlock spring 85

Rondelle plate @16 / Plain washers 16

Goupille fendue 3x40 / Cotter pin3x40

Bouton déverrouillage / Unlocking knob

OO NI U™~ WIN|—

Bille M10 / ball knob M10

o)

Essieu articlulé du bras
Front rocker arm support hinged axle

NIAINININIAININDIND I

—
s

Bague de fermeture @40 / closing ring &40

N




. CLAD

PONT ELEVATEUR 1 COLONNE MOBILE 3T
1 COLUMN MOBILE POST LIFT 3T

Bras arriére / Rear arm

N° |Description
Elements bras arriére gauche / Left rear arm components
Elements bras arriére droit / Right rear arm components 1
Partie arriere gauche

Left rear rocker arm components
Partie arriére droite

Left rear rocker arm components
Demi coupelle segmentée / Half Segmented Cup Wheel| 1
Fleche telescopique / Rear telescopic boom 1
Support tampon caoutchouc
Support rubber components
Vis hexagonale M6x10 / Hexagon socket screw M6x10 3
Boulon hexagonal M8x12 / hexagon bolt M8*]2 2

OO0 A WIN

Bras avant / Front arm

N° |Description
Elements bras avant /Front arm components

Element pivotant / Swing arm component

Fléche telescopique / Front telescopic boom

Demi coupelle segmentée / Half Segmented Cup Wheel
Vis hexagonale M10x20 / Hexagon socket screw MI0Ox20
Boulon hexagonal M8x12 / hexagon bolt M8*12

Support tampon caoutchouc

Support rubber components

OO~ WIN|—
N NG Y RO N N N NG N




( PE 1000 )

CLAD

PONT ELEVATEUR 1 COLONNE MOBILE 3T
1 COLUMN MOBILE POST LIFT 3T

Pompe hydraulique / Hydraulique station

NO

Description

Réservoir d’huile / White oil drum

Bloc vanne de la pompe
Valve block of pump (Italian)

Moteur / Motor (2.2KW/220\/380V/50HZ/3PH-to be
for Italian pump, silver color)

Moteur /Motor (2. 2KW,/220V/50HZ/1PH-to be for
[talian pump, silver color)

Moteur / Motor (2.2KW/220V/380/50HZ/3PH-to be
for Italian pump, black)

Moteur / Motor (2.2KW/220-240V/50HZ/1PH-to be for
[talian pumyp, black)

N

Plaque support / Support plate

Soupape décharge / Overflow valve

Vanne de descente / Descending solenoid valve

Bouton verrouillage / Lockup solenoid plug

Boulon hexagonal / Hexagon bolt

Rondelle élastique / Spring washer

Raccord huile / Ofl fitting

Rondelle de liaison / Bonded washer

Vanne d’étranglement / Throttle valve

Clapet anti-retour / Check valve

Filtre / Filter

Pompe a engrenages / Gear pump

Tuyau retour huile / Oil return pipe

Tuyau d’aspiration huile / Oil suction pipe

Raccord pompe / Pump station coupling

NS (NS [ (NS (P (S [ NS S NG T NS ) [ D B N




( PE 1000 )

CLAD

PONT ELEVATEUR 1 COLONNE MOBILE 3T
1 COLUMN MOBILE POST LIFT 3T

14 2
LoV
.J;:’-: \,L ﬁ"‘[ 1
P 1 ?'ﬁé
| l

Boitier de contrdle / Control box

N° |Description Qty
1 | Boitier étanche / Waterproof box 1
2 |Panneau controle / Control box panel 1
3 | Carte mére / Computer board 1
4 |Bouton alimentation / Switching Power 1
5 |Contacteur AC / AC contactor 1
6 |Relais thermique / Thermal relay 1
7 |Rail / Lead rail 1
8 |Boitier fusibles / Fuse box 3
9 |Bloc de connexion / Terminal blocks 10
10 |Pince a rail / Rail clamp 1
11 |Bouton avertisseur / Buzzer 1
12 |Bouton noir / Black button 3
13 | Bouton lumiére / White indicating light 1
14 |Bouton combiné / Combination switch 1
15 |Bouton arrét d’'urgence / emergency stop switch 1
16 |Base plastique du boitier / Plastic base box 1
17 |Raccord a vis / Screw fitting 1
18 |Raccord a vis / Screw fitting 1




